RFQ NO. 21-TA003721CD
DESIGN-BUILD SERVICES FOR
LAKE MANATEE WATER
TREATMENT PLANT ALUM
SLUDGE DEWATERING SYSTEM
(906-25)

June 11, 2021

Manatee Co untyBCC
Procur mntD
1112 Manatee Avenue W tSt 803
Bradenton FL34205
purchas ng@mvm anatee

Manatee
County

FLORIDA


mailto:purchasing@mymanatee.org

ADVERTISEMENT
REQUEST FOR QUALIFICATIONS NO. 21-TA003721CD

DESIGN-BUILD SERVICES FOR LAKE MANATEE WATER TREATMENT PLANT
ALUM SLUDGE DEWATERING SYSTEM

Manatee County, a political subdivision of the State of Florida (hereinafter referred to as County)
will receive qualification proposal responses (Proposals) from individuals, corporations,
partnerships, and other legal entities authorized to do business in the State of Florida (Proposers),
[...]
COUNTY OF

The foregoing instrument was acknowledged before me this day of

20 by

who is

[] Personally known to me
OR
[ ] has produced as identification.

Notary Signature

Print Name
Seal

Manatee County BCC REQUEST FOR QUALIFICATIONS

[FULL LEGAL NAME],

36



SECTION E ATTACHMENTS

Attachment A, Scope of Services

Attachment B, Proposal Requirements

Attachment C, Technical Memorandum- Mechanical Dewatering
Attachment D, Record Drawingts- Sludge Dewatering
Attachment E, Project Site Map

Attachment F, FDEP Permit

Attachment G, Sample Agreement

Manatee County BCC REQUEST FOR QUALIFICATIONS

37



ATTACHMENT A
SCOPE OF SERVICES - DESIGN CRITERIA PACKAGE

A.01 GENERAL INFORMATION AND BACKGROUND

The Lake Manatee Water Treatment Plant (WTP) currently uses sludge drying beds to receive
and dry the alum sludge generated in the surface water treatment process. The current beds do
not have enough capacity for the sludge generated at the plant and are a passive dewatering
process that is highly dependent on weather conditions and labor intensive. The County is
seeking proposals from qualified firms to design and construct a mechanical dewatering system
at the Lake Manatee County Water Treatment Plant.

It is the County's expectation to contract with a qualified firm to provide the County with the
design and construction inclusive of all associated engineering, permitting, and construction
management services for the proposed Design-Build Project which will be constructed at the
following locations, which are adjacently located:

Lake Manatee Water Treatment Plant
17915 Waterline Road, Bradenton Florida, 34212

and

Lake Manatee Sludge Drying Beds
1451 Dam Road, Bradenton, Florida, 34212

This project is for all associated site work, architectural services, engineering design,
regulatory permitting services (inclusive of Manatee County Building Department
permitting), construction services and startup under a single prime contract for a cost of the
work plus design-builder's fee. This project will include generation of a Guaranteed Maximum
Price (GMP) at an agreed upon stage of design completion.

The name of the project is: WTP Alum Sludge Dewatering System.

A.02 PROJECT RATIONALE AND BACKGROUND

Manatee County Utilities Department Engineer of Record, Carollo, completed a Technical
Memorandum dated December 2019 titled “Lake Manatee WTP Sludge Drying Bed Evaluation,
Mechanical Dewatering Alternatives (see Attachment C). Decant centrifuges were selected as the
best technology to meet the needs of the WTP for dewatering of the alum sludge and this method
shall be the basis of this solicitation, along with recommendations within the technical
memorandum for rehabilitation of the existing drying beds so they can continue to serve in an
auxiliary capacity.

This project shall include all items for a mechanical dewatering system to ensure the WTP can
manage the amount of alum sludge produced now and into the future in an efficient, consistent
and reliable manner. Components of the mechanical dewatering system shall consist of two
decanter centrifuges, two gravity sludge thickeners, three homogenization tanks, centrifuge
building, pumping and all associated equipment and appurtenances necessary for a complete and
functional system. The system shall be sized to meet production at the maximum permitted
surface water withdrawal (34.9 MGD). Phasing of the system components to cost effectively

Manatee County BCC Attachment A 1



achieve the County’s objectives for current and buildout flows shall be considered by the Design-
Build team.

A.03 SCOPE (MAJOR OBJECTIVES)
The Design-Build team shall provide the following, which are further described in sections
below:

1. Site development and design to include location of on-site utility systems, off-site
utility works, fire protection system, drainage system, building orientation, property
lines, easements, setback requirements, site access, trailer storage and circulation,
tank locations, and any required parking.

2. New decant centrifuge dewatering system, consisting of: (2) decanter centrifuges, (2)
gravity sludge thickeners, (3) homogenization tanks, and all associated pumps and
equipment necessary for a complete and functional system.

3. New building for centrifuges (approximately 6000 square feet). Building design
shall consider ventilation requirements, maintenance and removal of centrifuges,
employee bathrooms, fire and safety systems, sludge handling and conveyance
equipment, polymer tanks, sound abatement, and aesthetics.

4. Permanent electrical power service to facility. (Note: existing mobile

dewatering unit is currently supplied by generator.)
Electrical controls and SCADA integration following County standards.

6. Obtain Florida Department Environmental Protection (FDEP), Manatee County
Building Department, and all other required permits for the proposed work to
include effort, as needed, to closeout and certify such permits as complete when
the project has been concluded.

7. Rehabilitation of the existing sludge drying beds to include consideration and
improvement of needed chemical delivery/dump truck traffic patterns and stockpile
areas.

8. Construction sequencing to maintain existing sludge dewatering operations during
the project.

9. Provide a project schedule which includes considerations for other facility projects
ongoing, equipment fabrication and delivery timeframe. And identifies key
milestones for the project.

10. Phasing of the system components to meet County objectives with current and buildout
flows.

11. Coordination and collaboration with County staff to include site visits to facilities
that are similar to the County's project and how to address issues that may have
happened at other similar facilities including potential solutions.

12. Coordination of periodic inspections by the centrifuge manufacturer and other
major process equipment manufacturers during the project to ensure compliance
with all applicable equipment delivery, storage, installation and startup
guidelines and standards. The centrifuge manufacturer will certify that the
process equipment and control cabinets were received, stored, installed and
started up consistent and in accordance with all associated guidance and
instructions.

13. Coordination with County operations staff for opening and closing of valves,
interconnection of process lines and determining if plant modifications proposed
to facilitate the project are adequate and acceptable. This may include
replacement, upsizing or rerouting of existing selected sludge delivery
pipes/valves.

Manatee County BCC Attachment A 2

o



14. Startup and fine tuning of system process equipment as needed to optimize
performance and train operators on all components of new centrifuge system
including special startup and shutdown procedures. Assist the County in
developing protocol for process control testing to include a sampling plan
identifying sample points, testing needs, sampling frequencies and records keeping
requirements. Deliver hardcopy and electronic O&M Manuals and record
drawings.

Phased Deliverables (based on Standards from A.I.A. and D.B.I.A.)
Design-build team shall deliver for County review and approval: 30% Schematic Design, 60%
Design Development with Outline Specifications, 90% Construction Documents with full set

of Specifications and a 100% permit set. Each deliverable shall include estimated pricing until
the final GMP.

A.04 GENERAL REQUIREMENTS

Professional services for design-build should include, but may not be limited to, utility,
mechanical, electrical, instrumentation and controls, and structural engineering design; survey
and geotechnical testing as required; necessary permits and fees; construction engineering
inspection (CEI) services; startup services and training as needed.

A.05 PLANT BACKGROUND, CONTSTRAINTS, AND STANDARDS

Plant Background

The Lake Manatee WTP (LMWTP) is located at 17915 Waterline Road in Bradenton, Florida
and has both a surface water treatment and a groundwater treatment component and the
surface water treatment system has a permitted capacity of 34.9 mgd annual average and
46.07 peak month. The LMWTP surface water treatment regime consists of an alum
coagulation, flocculation, sedimentation process for pre-treatment of water from Lake
manatee followed by filtration, disinfection, and chemical stabilization. For treatment of
taste and odors, a biological treatment unit (BTU) comprised of granular activated carbon (GAC)
filter media was recently installed at the head of the plant and powdered activated carbon (PAC)
can also be injected into the raw water. Alum residuals, PAC, turbidity, and other materials are
removed from the raw water in the pre-treatment process and are commonly referred to as water
treatment residuals. These residuals from the pre-treatment process are then sent to drying beds for
drying, before being hauled away to a landfill for disposal.

For an ongoing period dating back several years, the LMWTP has had issues with limited
capacity in the drying beds, especially during the wet season. In order to ensure enough capacity
is available for continued conveyance of residuals to the drying beds, Manatee County (County)
has been pressured to haul more frequently to free capacity. This has resulted in hauling
residuals with a high liquid content, which has significant costs. In addition to the limited
capacity and hauling costs, the County was notified by the landfill that it would be unable to
accept liquid residuals.

Refer to Technical Memorandum included as Attachment C for historical data, and Record
Drawings for the existing Sludge Dewatering System included as Attachment D.

Manatee County BCC Attachment A 3



Site Conditions and Constraints
The laydown and staging area for construction should be coordinated with the County and
plant staff (see Attachment E for proposed construction area).

Maintenance of flows and solids disposal are required during construction and bypass
pumping shall be provided as needed. Close attention will need to be paid with the sequence
of construction of the new facilities to maintain capacity with the other online sludge
dewatering systems.

CODES AND STANDARDS

The WTP is regulated through FDEP. The County was issued a construction permit (FDEP
Permit No. No. 0133068-1428-WC/MA- included as Attachment F) on March 23, 2021 for
construction of a new submerged ultrafiltration membrane system (UF) to retrofit the existing
multimedia filters serving the surface water trains at the Lake Manatee County Water
Treatment Plant (LMWTP). The construction permitexpiration date is March 22, 2026.

Relevant regulatory codes and standards that govern the operation and design of the facility
include but are not limited to:

« Chapter 403, Florida Statutes (F.S.),

« Florida Administrative Code (F.A.C)

o Chapter 62-4 (Permits)

Chapter 62-520 (Ground Water Classes, Standards, and Exemptions)
Chapter 62-550 (Drinking Water Standards, Monitoring, and Reporting)
Chapter 62-555 (Permitting and Construction of Public Water Systems)
Chapter 62-560 (Requirements for Public Water Systems that are out of
compliance)
o Federal Regulations 40 CFR 141 (National Primary Drinking Water Regulations)

(¢}
(¢}
(¢}
(¢}

« National Fire Protection Association (NFPA)

« National Electric Code (NEC, NFPA 70)

* Occupational Safety and Health Act (OSHA).

« National Electrical Safety Code (NESC).

« Florida Building Code, including Local County amendments.

« Florida Building Commission (FBC), latest version where
applicable: o Florida Building Code: Building.

Florida Building Code: Existing Building.

Florida Building Code: Accessibility.

Florida Building Code: Test Protocols for High-Velocity Hurricane Zones.

Florida Building Code: Energy Conservation.

Florida Fire Prevention Code.

Florida Building Code: Fuel Gas.

Florida Building Code: Mechanical.

Florida Building Code: Plumbing.

© 0 0 o0 O O O O

Various other standards and codes that were not listed may apply to particular equipment.
Specific equipment will have the relevant standards and codes provided in the contract
specifications. Common, general standards that cover a variety of equipment that will be
included in this project include:

Manatee County BCC Attachment A 4



« Underwriters' Laboratories (UL).
» American National Standards Institute (ANSI).
« National Electrical Manufacturer's Association (NEMA).

* American Society for Testing and Materials (ASTM).

A.05 PROCESS DESIGN CRITERIA
The process design criteria for the mechanical dewatering system is presented in the below

tables:

Table 1 Mechanical Dewatering Process Design Criteria
Design Parameter | Units | Criteria

Solids Loading Criteria
Peak Solids Loading at 34.9 | dry-lbs/day 25,200
mgd
Average Solids Loading at dry-lbs/day 18,000
34.9 mgd
Minimum feed Solids % 2.0
Concentration
Operational Criteria

Operational Days Days/week 5

Duty Cycle Hours/day 8

Performance Criteria

Feed Flow Rate gpm 363
Minimum Cake Solids % ~15
Concentration

Table 2 Thickener Design Criteria

Design Parameter \ Units \ Criteria

Storage Criteria

Total Targeted Storage gal 218,600
Volume
Thickener Storage Volume gal 126,900
Thickener Storage Time days 1.7

Loading Criteria- to be determined by the Deign-Build team to meet the design process criteria

Sizing Criteria — Tank Dimensions to be determined by the Deign-Build team and manufacturer-
to meet the design process criteria

Table 3 Homogenization Tank Design Criteria

Design Parameter | Units \ Criteria
Storage Criteria

Total Targeted Storage gal 91,700
Volume
Homogenization Tank gal 32,300
Volume (each)
Tank Storage Time (each) days 0.43

Loading Criteria- to be determined by the Design-Build team to meet the design process criteria

Sizing Criteria — Tank Dimensions to be determined by the Deign-Build team and manufacturer-
to meet the design criteria

Manatee County BCC Attachment A



Owner Preferences

Controls Standards

The County is in the process of constructing and implementing a new system wide SCADA
system; The County aims to have consistency across its water system facilities for SCADA,
PLCs, and related software and hardware for instrumentation, communications, and
electronics. For this project, any new control systems or communications shall be
compatible and integrated into the County's newly implemented SCADA system. New
hardware will be consistent with what is currently being installed system wide and at the
County WTP facility currently undergoing construction. Coordination with the County
instrumentation and electrical staff will be needed to identify standardized hardware that
should be used. At a minimum, the control and communications implemented shall provide
adequate security and allow access and report on all data for the remote operation,
monitoring, and control of the equipment.

It is noted that the County desires for this system to operate without the need for a
continuous operator presence at the centrifuge building. As such, the system must have
integrated control system safeguards such that instrumentation output variances from
prescribed limits chosen to protect the equipment and insure adequate process control will
bring about the safe and orderly shutdown of the system with event alarm signaling to the
WTP console.

Ancillary Equipment Preference

Ancillary equipment to the centrifuges shall be consistent with equipment used in the WTP,
as well as the County's overall utility system so the County can leverage available spare
parts, staff experience, and troubleshooting measures as much as possible. Coordination
with the County may be required; however, the recently implemented Computerized
Maintenance Management System (CMMS) and electronic operations and maintenance
(EOM) site may be available to the Contractor to facilitate information gathering on existing
equipment.

A.06 PROJECT MANAGEMENT AND SCHEDULE

Professional services for design-build should include, but may not be limited to, meeting